
X Simposio Internazionale di Ingegneria Sanitaria Ambientale  SIDISA2016 

XIII Simposio Italo-Brasiliano di Ingegneria Sanitaria Ambientale SIBESA 016 

 

Session D09: GHG emission control D/09-1 

 

TOWARDS A REDUCTION OF GREENHOUSE GAS 
EMISSION FROM WASTEWATER TREATMENT 
PLANTS: A NEW PLANT WIDE EXPERIMENTAL 
AND MODELLING APPROACH 

D. CANIANI*, G. ESPOSITO**, R. GORI***, M. CAIVANO*, R. PASCALE*, G. MAZZONE*, A. COSENZA****, A. 

ABOUISSA****, G. MANNINA****  

* School of Engineering, University of Basilicata, Potenza, Italy 

** Department of Civil and Mechanical Engineering, University of Cassino and the Southern Lazio, 03043 

Cassino, FR, Italy 

***Department of Civil and Environmental Engineering, University of Florence, Italy 
[...]
An University Cape Town (UCT) membrane bioreactor (MBR) pilot plant was monitored according to two 

different configurations (I and II) (Figure 2).  

Configuration II represents an integrated fixed film activated sludge (IFAS) MBR system. For both 

configurations, the pilot plant consisted of anaerobic (volume 62 L), anoxic (volume 102 L) and aerobic (volume 

211 L) compartments according to the UCT scheme. The solid-liquid separation phase was achieved by means 

of an ultrafiltration hollow fibre membrane module (PURON® Triple bundle Demo Module; nominal pore size 

0.03 µm, membrane area 1.4 m
2
), located inside a dedicated aerated compartment (MBR tank, 36 L). An oxygen 



Session D09: GHG emission control D/09-5 

 

depletion reactor (ODR) allowed oxygen removal in the mixed liquor recycled from the MBR tank to the anoxic 

tank (QRAS). The membrane was periodically backwashed (every 9 min for a period of 1 min) by pumping a 

volume of permeate back through the membrane fibres from the Clean In Place (CIP) tank. During the II 

configuration operation the anoxic and aerobic compartments were filled with suspended carriers (Amitech s.r.l.) 

with a 15 and 40% filling fraction respectively, corresponding to a net surface area of 75 and 205 m
2
 m

-3
, 

respectively. For both configurations, the influent flow rate was set equal to 20 L h
-1

 (QIN).The anaerobic, anoxic, 

aerobic and MBR reactors were equipped with specific covers that guaranteed gas accumulation in the 

headspace to perform the gas sampling. The pilot plant was monitored for 100 days according to the 

configuration I and for 251 days according to the configuration II. During the operation of the configuration I the 

influence of the C/N ratio (C/N = 10 and C/N = 5) on the N2O emission and on the plant performance was 

investigated (Mannina et al., 2016b). During the operation of the configuration II the influence of several 

operating conditions and influent features on the N2O emission and on the plant performance was investigated. 

More specifically the following operating conditions were investigated: C/N ratio (C/N = 10, C/N = 5 and C/N = 

2.5); sludge retention time (SRT) (SRT = indefinite; SRT = 30 days; SRT = 15 days) and the air flow rate for 

membrane fouling mitigation. During the pilot plant operation (for both configurations) samples were withdrawn in 

order to analyse the performance of the system in terms of COD, N and P removal. Furthermore, nitrous oxide 

(N2O) dissolved in the liquid phase and in the gas samples was analysed. N2O concentration was measured by 

using a Gas Chromatograph (Thermo Scientific™ TRACE GC) equipped with an Electron Capture Detector. 

QWAS

VIN

QOUT

QR1

MBR

ODRFeeding tank

Mixing tank Anoxic

Aerobic

Salt dosing

QRAS

V0

QOUT

QR1
ANOXIC

AEROBIC MBR

ODR

Hydrocarbon
and salt dosing

Feeding tank

QWAS

QR1

QIN

QOUT

QR3
ANAEROBIC ANOXIC

AEROBIC MBR

ODRFeeding tank

QWAS

QR1

QIN

QOUT

QR3
ANAEROBIC ANOXIC

AEROBIC MBR

ODRFeeding tank

Phase I Phase II

Phase III Phases IV-VI

QRAS

QRAS

QIN

QR1

QRAS

QR1

QR2 QR2

QWAS

VIN

QOUT

QR1

MBR

ODRFeeding tank

Mixing tank Anoxic

Aerobic

Salt dosing

QRAS

V0

QOUT

QR1
ANOXIC

AEROBIC MBR

ODR

Hydrocarbon
and salt dosing

Feeding tank

QWAS

QR1

QIN

QOUT

QR3
ANAEROBIC ANOXIC

AEROBIC MBR

ODRFeeding tank

QWAS

QR1

QIN

QOUT

QR3
ANAEROBIC ANOXIC

AEROBIC MBR

ODRFeeding tank

Phase I Phase II

Phase III Phases IV-VI

QRAS

QRAS

QIN

QR1

QRAS

QR1

QR2 QR2

(a) (b)

 

Figure 2. Layout of the UCT-MBR pilot plant according to the configuration I (a) and configuration II (b). Where: QIN = influent 
wastewater; QR2 = mixed liquor recycled from the anoxic to the anaerobic tank; QR1 = mixed liquor recycled from the aerobic 

to the MBR tank; QRAS = Recycled sludge from the MBR to the anoxic tank; QOUT = effluent permeate flow rate; ODR = 
Oxygen Depletion Reactor. 

3.1.2. The pilot plant and the full scale sampling campaign of UO2 

Figure 3 shows a simplified drawing of the pilot apparatus used for the aerobic digestion experimentation, 

which was a cylindrical aerated tank connected to the off-gas apparatus. 

A 10L reinforced polyethylene tank was equipped with an aeration system, supplying an air flow rate of 0.05 

m
3
h

-1
. Furthermore, a mixer was introduced to avoid the settling of sludge particles and, at the same time, to 

ensure a well - mixed system without anoxic dead zones during aeration periods. 



Session D09: GHG emission control D/09-6 

 

 
Figure 3. Simplified drawing of the pilot apparatus (DO=Dissolved Oxygen; WS=Wasted Sludge) 

 

The pilot digester was firstly fed with 6L of activated sludge from the secondary settler underflow of a full-

scale WWTP and, subsequently, 0.06L of the same sludge were introduced for each testing day to compensate 

the same discharged amount. A 30-days monitoring campaign was carried out. The first ten days were dedicated 

to reaching the equilibrium conditions for a conventional aerobic digestion and the remained days to complete 

the process, assuming 20 days as sludge retention time (SRT). 

In order to monitor the performance of the pilot digester, analysis of the influent and discharged sludge were 

performed, regarding the concentration of chemical oxygen demand (COD), total suspended solids (TSS), 

volatile suspended solids (VSS), ammonium (NH4
+
), nitrites (N-NO2

-
), and nitrates (N-NO3

-
). Table 1 shows the 

results of these analysis, reporting an average value of the the values of influent and discharged sludge 

characteristics at the beginning and at the end of the digestion process, respectively.  

 

Table 1. Sludge characteristics (all values are expressed in mg/l) 

 
COD TSS VSS NH4

+
 N-NO2

-
 N-NO3

-
 

Influent sludge at first day test 6,141.2 10,720 8,2 2.3 1.1 132.9 

Discharged sludge after 20 

days 

5,130.5 6,780 4,045 3.0 1.8 277.5 

 

A 50.9 percent decreasing in VSS concentration and a 36.7 percent decreasing in TSS concentration were 

observed, respectively, after 20 days, which are values closer to the literature range for well performed systems 

(38 - 50 per cent in VSS and 30 - 50 per cent in TSS, Metcalf and Eddy, 2003). 

Furthermore, knowing that the quantity of produced GHG mainly depends on the characteristics of the 

incoming wastewater, analysis on the wastewater influent in the reference full - scale plant were performed. 

The monitoring of the aerobic digestion (AeD) of a full scale WWTP was also carried out. The municipal 

WWTP under study is located in a small village in Southern Italy and serves 15,000 population equivalents (with 

a wastewater flow of approximately 3,750 m
3
d

-1
) and treats organic matter and nitrogen with a Modified Ludzak-

Ettinger (MLE) configuration. The off-gas measurements were performed during a monitoring campaign lasted 



Session D09: GHG emission control D/09-7 

 

for three-days. 

Analyses of influent and effluent, regarding the concentrations of chemical oxygen demand (COD), total 

suspended solids (TSS), ammonium (NH4
+
), nitrites (NO2

-
) and nitrates (NO3

-
) were performed on the days of 

testing.  

Both the aerobic bioreactor and AeD were monitored using the off-gas technique described in the following 

section 2.1.4 in order to evaluate aeration efficiency and CO2 and N2O emissions. 

Analyses of the influent and effluent of the oxidation tank were necessary in order to investigate treatment 

efficiency and GHG emissions. Therefore, the concentration of chemical oxygen demand (COD), ammonium 

(NH4
+
), nitrites (NO2

-
) and, nitrates (NO3

-
) were measured on the day of off-gas test (Day 1) as summarized in 

Table 2. 

 

Table 2. Characteristics of the influent and effluent from the oxidation tank. 

tests 2:00 PM 3:00 PM 4:00 PM 

Total COD (mg/l) influent 675 1448 2051 

effluent 9420 10220 11860 

Total COD (mg/l) influent 82 180 202 

effluent 231 91 281 

TSS (mg/l) influent 366 1230 1640 

effluent 10140 9680 8600 

NH4+ (mg/l) influent 55.62 44.95 50.74 

effluent 34.46 35.9 43.51 

N-NO3- (mg/l) influent 0.86 0.27 0.01 

effluent 0.2 0.36 0.003 

N-NO2- (mg/l) influent 0 0 0.1 

effluent 0 0 0 

 

Regarding the AeD, due to the presence of surface aerators, only the GHG emissions were monitored, 

without measuring the aeration efficiency.  

 
Figure 1. Sampling points of the aerobic digestion tank 

 

The off-gas hood was used to collect the exhaust gas in the hood headspace but due to the presence of 

surface aeration, there was no relevant off-gas flow rate leaving the liquid surface and was impossible to collect 



Session D09: GHG emission control D/09-8 

 

gas samples immediately. Therefore, the floating hood was positioned in one location with all available 

connections closed except one that was connected with a Teflon tube. In order to measure the relative pressure 

increase (ΔP as increasing in water height in the tube, mm) inside the hood, and thus the relative flux of the 

gases leaving the liquid volume, a portion of the Teflon tube, with a  diameter d of 3 mm, was siphon shaped and 

filled with water. 

3.1.3. Batch tests and measures conducted by UO3 

Different sludge types, collected from several CAS (Conventional Activated sludge) and MBR real scale 

treatment plants, were concentrated by settling for two hours. After this time, the supernatant was discharged 

and the thickened sludges were therefore characterized by gravimetry in terms of TS-VS according to EPA 

standard Methods (1684). Once thickened aliquots of each sludge were subjected to the extracellular polymeric 

substances (EPS) extraction as described by Frølund et al. (1996). Dowex marathon C (Sigma-Aldrich) was 

chosen as Cation Exchange Resin (CER). Once extracted, the EPS composition was defined in terms of 

Carbohydrate (CH) (Dubois et al., 1956), Uronic acids (UA) (Blumenkrantz & Asboe-Hansen, 1973; Kintner III & 

Van Buren, 1982), Proteins (PR) (Lowry et al., 1951) and humic substances (HA) (Frølund et al., 1996).  

Biomethanation batch tests (BMTs) (Pontoni et al., 2015), were conducted, after thickening, on 400 mL of 

each tested sludge. BMTs were performed in triplicate on a small scale under controlled and reproducible 

conditions in a 1,000 mL glass bottle GL 45 (Schott Duran, Germany). Each bottle was sealed with a 5 mm 

silicone disc that was held tightly to the bottle head by a plastic screw cap punched in the middle (Schott Duran, 

Germany). All digesters were immersed up to half of their height in hot water bath at a constant temperature of 

308 K. Methane production was measured periodically by water displacement method after leaving the biogas 

bubbling in an inverted 1,000 mL glass bottle containing a strongly basic solution (12% NaOH) in order to trap 

the CO2 present in the biogas. The methane measurement was stopped once the daily biogas production was 

lower than 1% of the total BMP. The results are expressed in NmL/gVS as specific methane potential (SMP). 

Dewaterability was evaluated by Specific Resistance to Filtration (SRF) as described elsewhere (Pontoni et al., 

2015b) and Capillary Suction Time (CST). CST was determined by means of a Triton (UK) standard CST 

apparatus using a 18 mm diameter funnel on standard CST paper according to APHA standard method 2710G 

(APHA, 1998). 

3.1.4. The off-gas analyser developed by UO4 

An off-gas analyser setup (Errore. L'origine riferimento non è stata trovata.) was designed for measuring 

aeration efficiency of submerged aeration systems and full scale direct GHG emissions in the form of N2O, CO2 

and CH4 biologically generated and/or stripped from activated sludge (AS) oxidation tanks (Gori et al., 2016). 

The gas stream leaving the liquid tank is captured by a floating hood and a hot wire anemometer (8455 

Series, TSI) measures the flow rate. A small fraction (1 l/min) of the gas captured is spilled by a vacuum pump 

and directed to the analyser. A desiccator unit performs the first conditioning of the gas sample in order to 

remove water vapour. The spilled air flow is then circulated inside a zirconium oxide fuel cell (AMI Model 65, 

Advanced Micro Instruments, USA) to measure oxygen partial pressure. Ambient air was sampled by means of a 

three-way valve at the start and end of each experiment as reference for the efficiency evaluation. Dissolved 

oxygen (DO) is also measured in the mixed liquor. 



Session D09: GHG emission control D/09-9 

 

The coupling of off-gas analysers and portable micro gas chromatograph (CG) units allowed us high-

resolution online measurements of GHGs with concurrently oxygen transfer efficiency measurements. The GHG 

partial pressure can be converted to emission rates once the off-gas flow rate is known. 

 

Figure 5. Scheme of the off-gas analyser setup (Gori et al., 2016) 

 

When the humidity is stripped out of the gas stream, only the knowledge of the CO2 content is necessary in 

order to calculate the actual mass fraction of oxygen. With this purpose, the CO2 content of both the ambient air 

and the off-gas stream was measured with a photo-acoustic infrared gas analyser (X-Stream, Emerson). 

Knowing the CO2 content of the gas stream, the partial pressure of oxygen and its ratio with inerts were 

calculated using Equation 1 and 2. 

𝑀𝑅𝑜/𝑖 =
𝑌𝑟

1 − 𝑌𝑟 − 𝑌𝐶𝑂2𝑟
 

         (1) 

𝑀𝑅𝑜𝑔/𝑖 =
𝑌𝑜𝑔

1− 𝑌𝑜𝑔 − 𝑌𝐶𝑂2𝑜𝑔
 

         (2) 

where  and  represent the molar ratio of oxygen to inerts in the inlet and off-gas respectively.  

and  are the mole fractions of water vapor in the inlet and off-gas, while 𝑌𝐶𝑂2𝑟   and 
𝑌𝐶𝑂2𝑟   are the mole 

fractions of CO2. Finally, the oxygen transfer efficiency (OTE) can be calculated with Equation 3 accounting for 

the dynamic CO2 content in the off-gas. Finally, a standardized value of oxygen transfer efficiency can be 

calculated for both new (αSOTE) and used (αFSOTE) diffusers with Equation 4. 

𝑂𝑇𝐸 =
(𝑂2,𝑖𝑛 − 𝑂2,𝑜𝑢𝑡 )

𝑂2,𝑖𝑛
 

          (3) 

𝛼𝑆𝑂𝑇𝐸 = 𝑂𝑇𝐸 ∙
𝐶𝑆20
∗

(𝛽 ∙ 𝐶𝑆𝑇
∗ − 𝐶𝑖)

∙ 𝜃(20−𝑇) 
        (4) 

𝛼 =
𝛼𝑆𝑂𝑇𝐸

𝑆𝑂𝑇𝐸
 

           (5) 



Session D09: GHG emission control D/09-10 

 

𝐹 =
𝛼𝐹𝑆𝑂𝑇𝐸

𝛼𝑆𝑂𝑇𝐸
 
            (6) 

where  and  are respectively the ratios of oxygen in the gas stream going in and out of the aerated 

tank; : is the dimensionless temperature correction factor (1.024, for fine pore diffusers); : is the 

dimensionless coefficient that takes into account the wastewater salinity (calculated on the basis of total 

dissolved solids content); : is the DO at saturation at 20°C (mg/l); : is the DO at saturation at the operating 

conditions (mg/l); : is the time-dependent DO in the tank (mg/l); : is the ratio of process to clean water mass 

transfer coefficients for new diffusers (dimensionless); F: is the fouling factor of used diffusers (dimensionless); 

SOTE: is the oxygen transfer efficiency at standard conditions in clean water (%). 

The contribution of the aeration system to internal indirect emissions of GHG can be calculated through its 

power demand, energy consumption and the carbon emission intensity for power generation. In case the power 

demand and energy consumption of aeration systems is not monitored, it can be estimated using the 

characteristic curves of electromechanical devices involved in the aeration system (e.g., blowers) but only if air 

flow-rate is known. The off-gas method can be used to measure the air flow supplied to the aeration system and 

its spatial variability, by measuring the air flow exiting the aerobic tanks. In particular, the measured air flow can 

be normalized for the area covered by the hood and extended in the proximity of each measurement point so 

that the whole tank surface is virtually covered. 

3.2. Modelling activities 

3.2.1. Mathematical modelling activities of UO1 

An Activated Sludge Model (ASM) divided into two sub-models (biological and physical) was set-up. The 

biological sub-model involves: 16 biological processes (aerobic and anoxic); 19 state variables, which include 